Smart Laser CO2 Manual

Installing Pre-assembled Inner Acrylic

Installing pre-assembled inner acrylic

Installing pre-assembled inner acrylic.

parts list

list of parts
Parts Detail Qty
Inner acrylic Acrylic 1
Arduino mega Board 1
controller Pre-installed A4988 1
Switching supply 12V10A 1
Terminal Terminal stand 1
Plastic fittings (for exhaust) HZS75 1
Nylon spacers M3 3
Nylon screws M3 3
M4*12 Hexagon socket head cap screws Stainless steel 2
M4*15 Hexagon socket countersunk bolt Stainless steel 4
M3*8 Hexagon socket countersunk bolt Stainless steel 5
M4 Nuts Stainless steel 6

Install nylon spacer and nylon screws to Arduino mega as in the picture.
1

Install arduino mega and switching power to inner acrylic using M3*8 Hexagon socket head cap screw. See picture for the position and orientation.
Installing arduino mega and switching power to inner acrylic using

Attach the terminal to inner acrylic using M4*12 Hexagon socket head cap screw and M4 nut as in the picture.
installing terminal to inner acrylic

Attach plastic socket for exhaust to inner acrylic.
installing socket to inner acrylic

Fix it using M4*15 Hexagon socket countersunk bolt and M4 nut.
fixing plastic socket

Installation of the pre-assembled inner acrylic is completed.
insatallation of inner acrylic is completed